PARTS & INSTRUCTION MANUAL

HAY RAKES

MODELS 917 and 950

Manufactured by

NIKKEL IRON WORKS
SHAFTER, CA

E-Mail: sales@nikkelironworks.com

Use Only Genuine DARF Parts

Revised 10/2005



TABLE OF CONTENTS

THIS BOOK COVERS ALL 917, 917WIDE & 950 MODELS - BEGINNING WITH MAY, 2001
PRODUCTION.

Note: Right & Left are as viewed from the rear of the DARF RAKE

MODEL DESCRIPTIONS ... C

SAFETY PRECAUTIONS ..ottt D

RAKING FRAMES ... Pages 1- 10
RAKING WHEEL & BEARING CRANK ..., Pages 11-12
WALKING BEAM ASSEMBLY ..ottt Pages 13-16
OVERHEAD MAIN FRAME/SLIDE SECTION......cuuviiiiiiiiiiiiiiiiieeeennn Pages 17-22
OVERHEAD COVER PLATES ... Pages 23-24
LEG ST RUT L Pages 25-26
TONGUE UNIT Loiiiiiiiiiiiiiiiiiiiiiiiiir e Pages 27-32
STANDARD HYDRAULIC LAYOUT ..ooviiiiiiieeeeeeeeeeeeeeeeeeeeeeeveeeeeneenneees Pages 33-36
HOSE ROUTING ... Pages 37-44
FASSE VALVE APPLICATION ..ot Pages 45-50
OPERATING INSTRUCTIONS ...ttt Pages 51-52
PARTS LIST oo Pages E 1-4
WARRANTY REGISTRATION CARD ...t Blue Stock




DARF 15 AND 17-WHEEL OVERHEAD RAKES

MODEL 917BRWB

MODEL 917FDB-00

MODEL 917BRWBW

(cover picture)

MODEL 917FDWB-01

MODEL950BRWB

MODEL950FDB-00

STANDARD OVERHEAD FRAME

STANDARD WALKING BEAM AXLES, 6” WHEELS,
STANDARD HUBS, BEARING CRANKS,

17 RAKE WHEELS, RUBBER MOUNTED TEETH,
BALL HITCH OR CLEVIS HITCH

REQUIRES 2 REMOTES FROM TRACTOR
STANDARD OVERHEAD FRAME

FASSE 6-FUNCTION CONTROL VALVE
STANDARD WALKING BEAM AXLES, 6” WHEELS,
STANDARD HUBS , BEARING CRANKS

RUBBER MOUNTED TEETH, 17 RAKE WHEELS,
BALL HITCH OR CLEVIS HITCH

REQUIRES 1 REMOTE & 12-VOLT ACCESS
HEAVY DUTY WIDE OVERHEAD FRAME

HEAVY DUTY WALKING BEAM AXLES,

5" REPHASING CYLINDERS, 6” WHEELS,
HEAVY DUTY HUBS, BEARING CRANKS,

17 RAKE WHEELS, RUBBER MOUNTED TEETH
BALL HITCH OR CLEVIS HITCH

REQUIRES 2 REMOTES FROM TRACTOR
HEAVY DUTY WIDE OVERHEAD FRAME

FASSE 6-FUNCTION CONTROL VALVE

5" REPHASING CYLINDERS, HEAVY DUTY WALKING
BEAM AXLES, 6” WHEELS, HEAVY DUTY HUBS,
BEARING CRANKS, RUBBER MOUNTED TEETH

17 RAKE WHEELS, BALL HITCH OR CLEVIS HITCH

REQUIRES 1 REMOTE & 12-VOLT ACCESS
STANDARD OVERHEAD FRAME

STANDARD WALKING BEAM AXLES, 6” WHEELS,
STANDARD HUBS, BEARING CRANKS

15 RAKE WHEELS, RUBBER MOUNTED TEETH
BALL HITCH OR CLEVIS HITCH

REQUIRES 2 REMOTES FROM TRACTOR
STANDARD OVERHEAD FRAME

FASSE 6-FUNCTION CONTROL VALVE
STANDARD WALKING BEAM AXLES, 6” WHEELS,
STANDARD HUBS, BEARING CRANKS

15 RAKE WHEELS, RUBBER MOUNTED TEETH



BALL HITCH OR CLEVIS HITCH

REQUIRES 1 REMOTE & 12-VOLT ACCESS



SAFETY PRECAUTIONS

AVOID INJURY OR FATAL ACCIDENTS. READ THESE SAFETY PRECAUTIONS COMPLETELY
AND CAREFULLY! UTILIZE THESE INSTRUCTIONS WHEN OPERATING YOUR MACHINE.

This machine is inherently dangerous to children and persons unfamiliar with its operation. The operator should be a
responsible adult familiar with farm machinery and trained in this machine’s operations. Do not allow persons to operate or
assemble this machine until they have read this manual & have developed a thorough understanding of the safety
precautions and of how the machine works.

To prevent injury or death, use a tractor equipped with a roll-over protection system (ROPS). Do not paint over, remove or
deface any safety or warning decals on your equipment. Observe all decals and practice the instructions on them.

REMEMBER! Your best insurance against accidents is a careful and responsible operator. If there is any portion of this
manual or of the machine’s operation you do not understand, contact your local authorized dealer.

BEFORE OPERATING:

DURING OPERATION:

HIGHWAY OPERATION:

PERFORMING MAINTENANCE:

\ A%

YV VYV

A\

YV V VY

Carefully study and understand your manual.

Give the machine a “once-over” for any loose bolts, worn parts, cracked welds,
hydraulic leaks, frayed hoses, etc. — make necessary repairs. Follow the
Performing Maintenance guidelines.

Be sure the hydraulic lines do not conflict with moving parts.

Be sure the machine is hitched properly to the tractor.

Do not allow others to be careless near this equipment, or to ride in or on.

Do not clean, lubricate or adjust your equipment while it is running.

Be extra careful on inclines.

Avoid loose fill, rocks & holes; they can be dangerous to the machines operation or
movement.

Do not back up with rake wheels lowered to raking position. Tooth breakage may
result.

Rake teeth can cause injury. Use special caution when lowering and raising, rake
wheels will drop.

Periodically clear machine of hay or other materials to prevent build-up of dry
flammable materials.

Always drive at a reasonable speed to maintain control of the situation at hand.

Comply with your state and local laws governing highway safety and movement of
farm machinery on public roads.

Be a safe, courteous operator. Always yield to oncoming traffic in all situations,
including narrow bridges, intersections, etc.

Watch for obstructions overhead and to the side while transporting.

Good maintenance is your responsibility. A poorly maintained machine is an
invitation to trouble.

Always use proper tools or equipment for the job at hand.

Never use your hands to locate a hydraulic leak. Use a small piece of cardboard
or wood.

Hydraulic fluid escaping under pressure can penetrate the skin.

Never replace hex bolts with less than Grade 5 bolts, unless otherwise specified.
If the DARF rake is altered or modified from the original design, or if genuine
replacement parts or teeth are not used and properly installed,

NIKKEL IRON WORKS, INC. will not accept any responsibility or liability for injury
or warranty.



LEFT AND RIGHT RAKING FRAME




LEFT AND RIGHT RAKING FRAME

REF PART NO. DESCRIPTION QTY | 950 | 950FD| 917 | 917W | 917FD | 917FDW
46 9028 U-BOLT LEG STRUT TO FRAME 4 X X X X X X
68 9047 UHMW BUSHING AR X X X X X X
72 9099 HEAVY ADJ. RAKE FRAME BRACE 2 X X X X X X
115 |91792 LEFT RAKE FRAME WELDMENT 1 X X X X
115 95092 LEFT RAKE FRAME WELDMENT 1 X X
115R |91793 RIGHT RAKE FRAME WELDMENT 1 X X X X
115R 95093 RIGHT RAKE FRAME WELDMENT 1 X X
116 |91790 LEFT SIDE LIFT TUBE, 9 HOLES 1 X X X X
116 |95090 LEFT SIDE LIFT TUBE, 8 HOLES 1 X X
116R |91791 RIGHT SIDE LIFT TUBE, 10 HOLES 1 X X X X
116R 95091 RIGHT SIDE LIFT TUBE, 9 HOLES 1 X X
178 |SMPAN12X06 |#12X3/8 PHILIPS PAN SCREW AR X X X X X X
179 |INTLWI10 5/8 INTERNAL LOCK WASHER AR X X X X X X




RIGHT RAKE FRAME
(REAR VIEW WITH HYDRAULICS)




RIGHT RAKE FRAME
(REAR VIEW WITH HYDRAULICS)

REF PART NO. DESCRIPTION QTY | 950 |950FD| 917 | 917W | 917FD | 917FDW
11 FLTWAO06 3/8" USS WASHER AR X X X X X X
14 NUTO6NCLK |3/8" NC LOCK NUT, GRD C AR X X X X X X
17 CSNC06X32 |3/8"X2" NC CAP SCREW, GRD 5 AR X X X X X X
31 NUT12NC 3/4" NC HEX NUT AR X X X X X X
35 95044 INTERNAL LOCK WASHER AR X X X X X X
36 95045 RETAINER (95019 SPINDLE, gold) AR X X X X X X
65 03PCHAIN17 |3/16" PROOF COIL CHAIN, 17 LINKS AR X X X X X X
66 03PCHAIN29 |3/16" PROOF COIL CHAIN, 29 LINKS AR X X X X X X
68 9047 UHMW BUSHING AR X X X X X X
69 92193 LIFT TUBE HYD CLEVIS W/PART#117,#118 2 X X X X X X
70 N201028 2X8 ASAE HYD CYLINDER W/PINS 2 X X X X X X

(use SKAR12104A, univ.2” repair kit) X X X X X X
115R |91793 RIGHT RAKE FRAME WELDMENT 1 X X X X
115R |95093 RIGHT RAKE FRAME WELDMENT 1 X X
116R |91791 RIGHT SIDE LIFT TUBE, 10 HOLES 1 X X X X
116R |95091 RIGHT SIDE LIFT TUBE, 9 HOLES 1 X X
117 ]92196-02 DRILLED UHMW PAD FOR 92193 4 X X X X X X
118 [92196-03 NYLON RIVET 8 X X X X X X
126 |HMBFP9064 |O'RING TO PIPE X 90 DEGREE ADAPTER 4 X X X X X X
134 |04X2272 1/4"X11'10" HOSE, 1/4" ENDS 1 X X X X X X
135 |04X2464 1/4"X12'10" HOSE, 1/4" ENDS 1 X X X X X X
166 |P7966 PTO LOCK PIN, 3/8"X3" AR X X X X X X




LEFT RAKE FRAME
(REAR VIEW WITH HYDRAULICS)

"HOUYEILD 4D Avd
LEHL BILIY 1708 TIF WILhMi-14 B
“HIY 20 STHR TI¥ aIma ¢
“HOLIWHL
HITIATT T INNYEQLH NIIHD
"LIVINOD OMNOND TAISEIING InO
~HLM SHIXYE HYTYD JUASSY OL Mors
=HIL WS TITHM DMOOME LShrov f
54 DE JMASEIMd Juu 115 T
"INIFISIIOY HOLH DMISA 33vd WAT L

HOILINYISHI SHIIYHIdO




LEFT RAKE FRAME
(REAR VIEW WITH HYDRAULICS)

REF | PART NO. DESCRIPTION QTY | 950 |[950FD| 917 | 917W | 917FD | 917FDW
14 NUTOBNCLK |3/8" NC LOCK NUT, GRD C AR X X X X X X
17 CSNC06X32 |3/8"X2" NC CAP SCREW, GRD 5 AR X X X X X X
68 9047 UHMW BUSHING AR X X X X X X
69 92193 LIFT TUBE HYD CLEVIS W/PART#117,#118 2 X X X X X X
70 N201028 2X8 ASAE HYD CYLINDER W/PINS 2 X X X X X X

(use SKAR12104A, univ.2" repair kit) X X X X X X
115 91792 LEFT RAKE FRAME WELDMENT 1 X X X X
115 [95092 LEFT RAKE FRAME WELDMENT 1 X X
117  ]92196-02 DRILLED UHMW PAD FOR 92193 4 X X X X X X
118 [92196-03 NYLON RIVET 8 X X X X X X
119 |NIWDEC4X10 |[DECAL - OPERATING INSTRUCTIONS 2 X X X X X X
126 |HMBFP9064 |O'RING TO PIPE X 90 DEGREE ADAPTER 4 X X X X X X
136 |04X1664 1/4"X8'8" HOSE, 1/4" ENDS 1 X X X X X X
137 |04X1856 1/4"X9'8" HOSE, 1/4" ENDS 1 X X X X X X




RAKE FRAME AND RELATED PARTS
FD MODELS




RAKE FRAME AND RELATED PARTS

FD MODELS
REF PART NO. DESCRIPTION QTY | 950 |950FD| 917 | 917W | 917FD | 917FDW

19 LWO08SP 1/2" SPLIT LOCK WASHER AR X X X X X X
20 NUTO8SNC 1/2" NC HEX NUT AR X X X X X X
22 CSNC08X32 |1/2"X2" NC CAP SCREW, GRD 5 AR X X X X X X
26 LW10SP 5/8” SPLIT LOCK WASHER AR X X X X X X
27 NUT10NC 5/8" NC HEX NUT AR X X X X X X
45 9027 U-BOLT, TO FRAME BRACKET 4 X X X X X X
46 9028 U-BOLT, LEG STRUT TO FRAME 4 X X X X X X
47 9029 U-BOLT, LEG STRUT/ANGLE BRACKET 4 X X X X X X
68 9047 UHMW BUSHING AR X X X X X X
72 9099 HEAVY ADJ. RAKE FRAME BRACE 2 X X X X X X
76 92581C LEG STRUT, RIGHT OR LEFT 2 X X X X X X
98 9018B 4-HOSE COUPLER 2 X X X X X X
115R |91793 RIGHT RAKE FRAME WELDMENT 1 X X X X
115R |95093 RIGHT RAKE FRAME WELDMENT 1 X X

115 |91792 LEFT RAKE FRAME WELDMENT (not shown) 1 X X X X
115 95092 LEFT RAKE FRAME WELDMENT (not shown) 1 X X

119 |NIWDEC4X10 |DECAL - OPERATING INSTRUCTIONS 2 X X X X X X
154 |CSNC10X32 |5/8"X2" NC CAP SCREW, GRD 5 8 X X X X X X
156 1922990 HYDRAULIC CYL BRACKET, FRAME END 2 X X X
159 |HMBFPX84 O-RING HYDRAULIC ADAPTER 4 X X X X X X
160 |N301060 3X8 ASAE HYD. CLYLINDER 2 X X X

use SKAR14106 3" repair kit

161 |04X800 1/4"X4'2" HOSE, 1/4" ENDS 4 X X X
163 9173 LEG STRUT/HYD CYL BRACKET 2 X X X
164 9189 HYDRAULIC CYLINDER STOP W/PIN 2 X X X
165 |NIWFD20X96 |DECAL FOR TRANSPORT LOCK 2 X X X
166 |P7966 PTO LOCK PIN, 3/8"X3" 17 X X X X X X
168 |NIWFD96X52 |DECAL, SAFETY BLOCK STORAGE 2 X X X
169 |NIWFD56X24 |DECAL, TRANSPORT SAFETY 2 X X X
170 |WIRE7SQ WIRE LOCK PIN ONLY 2 X X X
177 19629 PLASTIC WIRE TIES, 7-1/2" 4 X X X X X X




RAKE FRAME AND RELATED PARTS
STANDARD HYDRAULICS




RAKE FRAME AND RELATED PARTS
STANDARD HYDRAULICS

REF PART NO. DESCRIPTION QTY | 950 |950FD| 917 | 917W | 917FD | 917FDW
14 NUTO6NCLK  [3/8” NC LOCK NUT, GRD C AR X X X X X X
19 LWO08SP 1/2" SPLIT LOCK WASHER AR X X X X X X
20 NUTO8NC 1/2" NC HEX NUT AR X X X X X X
22 CSNCO08X32 ]1/2"X2" NC CAP SCREW, GRD 5 AR X X X X X X
30 LW12SP 3/4" SPLIT LOCK WASHER AR X X X X X X
31 NUT12NC 3/4" NC HEX NUT AR X X X X X X
34 9172 MANUAL ADJ. TUBE 1 X X X
34 TL165P TOP LINK, 16" 1 X
40 P772 TOP LINK PIN, 3-5/8" 4 X X X X
42 P791 LYNCH PIN, 7/16" 6 X X X X
45 9027 U-BOLT, TO FRAME BRACKET 4 X X X X X X
a7 9029 U-BOLT, LEG STRUT/ANGLE BRACKET 4 X X X X X X
68 9047 UHMW BUSHING AR X X X X X X
72 9099 HEAVY ADJ. RAKE FRAME BRACE 2 X X X X X X
73 922994 3-HOLE ADJ. BRACKET 2 X X
73 92206 5-HOLE ADJ. BRACKET 2 X
75 922996 LEG STRUT ADJ. BRACKET 2 X X X
76 92581C LEG STRUT, RIGHT OR LEFT 2 X X X X X X
94 9012 JACK STOW BRACKET 1 X X X X X X
95 9013 CLAMP PLATE FOR 9012 1 X X X X X X
96 9229930 WHEEL ADJUST LEVER 1 X X X X X X
144 |9171 THREADED END FOR 9172 ROD 2 X X X
155 |CSNC06X96 |3/8"X6" NC CAP SCREW, GRD 5 4 X X X X X X

-10 -




RAKING WHEEL and BEARING CRANK

-11 -



RAKING WHEEL and BEARING CRANK

REF PART NO. DESCRIPTION QTY | 950 |950FD| 917 | 917W | 917FD | 917FDW
11 FLTWAO06 3/8” USS WASHER 1 X X X X X X
14 NUTO6NCLK |3/8” NC LOCK NUT, GRD C 18 X X X X X X
15 92133-01 OVAL HEAD TOOTH BOLT 18 X X X X X X
17 CSNCO06X32 |3/8"X2" NC CAP SCREW, GRD 5 1 X X X X X X
31 NUT12NC 3/4" NC HEX NUT 2 X X X X X X
35 95044 INTERNAL LOCK WASHER 2 X X X X X X
36 95045 RETAINER (95019 SPINDLE,gold) 2 X X X X X X
50 95019 SPINDLE W/NUTS 2 X X X X X X
51 95022 SEAL (95019 SPINDLE, 471504) 2 X X X X X X
52 9220 CONE (15123) 4 X X X X X X
53 9221 CUP (15245) 4 X X X X X X
54 95043 SPINDLE WASHER (A235) 2 X X X X X X
55 NUT16NFSLT |1” NF SLOTTED NUT 2 X X X X X X
56 COT32P 5/32"X1-1/2" COTTER PIN 22 X X X X X X
57 9041 GREASE CAP (NIW EMBOSSED) 1 X X X X X X
58 92219H SUPPORT SECTION 1 X X X X X X

95019HOO |BRG CRANK KIT W/ALL PARTS READY TO ASSY

59 92114 RAKE WHEEL W/BUSHING 1 X X X X X X
60 92154C WIND SHIELD (S2S TEMPERED) 1 X X X X X X

92155 WIND SHIELD (POLY - 6 PIECE) 1 X X X X X X
61 92175 SHIELD FASTENER ASSY (SHORT) 6 X X X X X X
62 92175A SHIELD FASTENER ASSY (LONG) 6 X X X X X X
63 92221 COMPRESSION SPRING ONLY 1 X X X X X X
64 92221A WIRE FORM 2 X X X X X X

92121A COMPRESSION SPRING W/2 WIRE FORMS

65 03PCHAIN17 |3/16" PROOF COIL CHAIN, 17 LINKS 1 X X X X X X
66 03PCHAIN29 ]3/16" PROOF COIL CHAIN, 29 LINKS 1 X X X X X X
80 92115 BUSHING AR X X X X X X
121 |B511ZERK 3/16" DRIVE IN ZERK AR X X X X X X
127 |92117RL RIGHT OR LEFT RUBBER MTD TOOTH 18 X X X X X X
166 |P7966 PTO LOCK PIN, 3/8"X3" 1 X X X X X X
170 |3559T44 CLEVIS 1 X X X X X X

-12 -




WALKING BEAM ASSEMBLY
STANDARD — Right or Left

-13 -



WALKING BEAM ASSEMBLY

STANDARD — Right or Left

REF PART NO. DESCRIPTION QTY 950 | 950FD| 917 917W | 917FD | 917FDW
11 FLTWAO06 3/8" USS WASHER AR X X X X
12 LWO6SP 3/8” SPLIT LOCK WASHER AR X X X X
16 CSNCO06X16 |3/8"X1" NC CAP SCREW, GRD 5 4 X X X X
38 ROLLPO04X40 |¥4"X2-1/2" SPRING PIN 2 X X X X
56 COT32P 5/32"X1-1/2" COTTER PIN 4 X X X X
77 9017 CRADLE WELDMENT 2 X X X X
78 92591 W.B.PIN w/#38, #79 2 X X X X
79 B911 1/4-28X90 DEGREE GREASE ZERK 2 X X X X
80 92115 BUSHING 8 X X X X
81 9038 SEAL, CR16289 4 X X X X
82 9039 BEARING CONE INNER, JL69349 4 X X X X
83 9037 INNER CUP, JL69310 4 X X X X
84 9035 3500# HUB w/cups installed (Red) 4 X X X X
85 9042 OUTER CUP, LM67010 4 X X X X
86 9040 BEARING CONE OUTER, LM67048 4 X X X X
87 9043 7/8" SPINDLE WASHER 4 X X X X
88 92125 SPINDLE NUT 7/8" SLOTTED 4 X X X X
89 1513 GREASE CAP FOR 9035 4 X X X X
90 9016 SPINDLE WELDMENT AR X X X X
91 92148 GROUND WHEEL, 15X6 (60n6) 4 X X X X
92 9036 WHEEL BOLT, ¥"-20 24 X X X X

-14 -




HEAVY DUTY WALKING BEAM ASSEMBLY
(Right or Left)
Optional On All Rakes Except As Noted

-15 -



HEAVY DUTY WALKING BEAM ASSEMBLY
(Right or Left)

Optional On All Rakes Except As Noted

REF PART NO. DESCRIPTION QTY | 950 | 950FD| 917 | 917W | 917FD | 917FDW
1 9082 PIVOT PIN W/NUT & GREASE FITTING 1 X X
2 9108 LOCKING LUG 1 X X
3 9079 WALKING BEAM CRADLE 1 X X
4 NUT28NFJAM |1-3/4" NF JAM NUT 1 X X
5 9078 WALKING BEAM WELDMENT W/CUPS 1 X X
6 90801 17-1/2" SPINDLE (replaceable) for 90803 Hub 2 X X
6 9170 16-1/2" SPINDLE (replaceable) for 9035 Hub 2 X X
7 471138 SEAL 2 X X
10 SOCKHDO08X48|1/2"X3" SOCKET HEAD CAP SCREW w/lock nut 4 X X
12 LWO06SP 3/8" SPLIT LOCK WASHER 1 X X
22 9174 SEAL COLLAR 2 X X
23 18685 CENTER PIN CONE 2 X X
24 18620 PIVOT PIN CUP 2 X X
25 CSNCO06X20 |3/8"X1-1/4" CAP SCREW, GRD 5 1 X X
27 NUTO6NC 3/8 NC STD NUT 1 X X
56 COT32P 5/32"X1-1/2" COTTER PIN 2 X X
79 B911 1/4-28X90 DEGREE GREASE ZERK 2 X X
84 90803 4910# HUB w/cups installed (Yellow) 2 X X

12 25520 Inner Cup 2 X X
13 25821 Outer Cup 2 X X
81 204506 Seal, CR20148 2 X X
82 25590 Bearing Cone, Inner 2 X X
86 25877 Bearing Cone, Outer 2 X X
89 P502001 Grease Cap 2 X X
92 P101303 Wheel bolt, 9/16x1-1/2" 12 X X
84 9035 3500# HUB w/cups installed (Red) 2
83 9037 Inner Cup, JL69310 2
85 9042 Outer Cup, LM67010 2
81 9038 Seal, CR16289 2
82 9039 Bearing Cone Inner, JL69349 2
86 9040 Bearing Cone Outer, LM67048 2
89 1513 Grease Cap 2
92 9036 Wheel bolt, 1/2x1-1/2" 12
87 9043 7/8" SPINDLE WASHER 2 X X
88 92125 SPINDLE NUT 7/8" SLOTTED 2 X X
91 W50334 GROUND WHEEL, 15X8 (60n6) 4
91 92148 GROUND WHEEL, 15X6 (60n6) 4 X X X X X X

-16 -




OVERHEAD SLIDE SECTION
RIGHT SIDE

-17 -



OVERHEAD SLIDE SECTION

RIGHT SIDE
REF PART NO. DESCRIPTION QTY 950 | 950FD| 917 917W | 917FD | 917FDW

4 NUTO4NCNYL [1/4" NC NYLON LOCK NUT AR X X X X X X
6 PHMS04X16 |¥4"X1" NC FLAT HEAD PHILLIPS AR X X X X X X
11 FLTWAO06 3/8" USS WASHER AR X X X X X X
14 NUTO6NCLK |3/8" NC LOCK NUT, GRD C AR X X X X X X
30 LW12SP 3/4" SPLIT LOCK WASHER AR X X X X X X
31 NUT12NC 3/4" NC HEX NUT AR X X X X X X
97 9071 MALE EXT. WELDMENT, RT OR LT 2 X X
97 93285 MALE EXT. WELDMENT, RT OR LT 2 X X X X
98 9018B 4-HOSE COUPLER 2 X X X X X X
99 91787 HOSE GUIDE 1 X X X X X X
100 |B24H HOSE CLAMP AR X X X X X X
101 93100 3/16"X6" BEARING PLATE AR X X X X X X
101 93101 1/4"X6" BEARING PLATE AR X X X X X X
102 19070 MAIN FRAME WELDMENT 1 X X
102 193286 MAIN FRAME WELDMENT 1 X X X X
105 |N325349 3.25X60 SLAVE CYLINDER, RIGHT SIDE, LOWER 1 X X
105 |N325277 3.25X48 SALVE CYLINDER, RIGHT SIDE, LOWER 1 X X X X

1 Valve Cap at Rod end (use 4A2105 repair kit) X X X X X X
122 |03PCCHAIN 3/16” PROOF COIL CHAIN, 10 LINKS 2 X X X X X X
129 |HMPFP4544 |45 DEGREE ADAPTER AR X X X X X X
134 |04X2272 1/4"X11'10" HOSE, 1/4" ENDS 1 X X X X X X
135 |04X2464 1/4"X12'10" HOSE, 1/4" ENDS 1 X X X X X X
156 |CSNC12X48 |3/4"X3"NC CAP SCREW, GRD 5 AR X X X X X X
157 |CSNC12X40 3/4"X2-1/2" NC CAP SCREW, GRD 5 AR X X X X X X

See Pages 38, 40, 42, and 44 for Complete Hose Listings

-18 -




OVERHEAD SLIDE SECTION
LEFT SIDE

-19-



OVERHEAD SLIDE SECTION

LEFT SIDE
REF PART NO. DESCRIPTION QTY | 950 |950FD| 917 | 917W | 917FD |917FDW

30 LW12SP 3/4" SPLIT LOCK WASHER AR X X X X X X
31 NUT12NC 3/4" NC HEX NUT AR X X X X X X
97 9071 MALE EXT. WELDMENT, RT OR LT 2 X X
97 93285 MALE EXT. WELDMENT, RT OR LT 2 X X X X
98 9018B 4-HOSE COUPLER 2 X X X X X X
99 91787 HOSE GUIDE 2 X X X X X X
100 |B24H HOSE CLAMP AR X X X X X X
101 93100 3/16"X6” BEARING PLATE AR X X X X X X
101 |93101 1/4"X6" BEARING PLATE AR X X X X X X
102 |9070 MAIN FRAME WELDMENT 1 X X
102 193286 MAIN FRAME WELDMENT 1 X X X X
106 |N353249 3.5X60 MASTER CYLINDER, LEFT SIDE, UPPER 1 X X
106 |N353177 3.5x48 MASTER CYLINDER, LEFT SIDE, UPPER 1 X X X X

2 valve caps, 1 each end (use 4A3105) repair kit X X X X X X
129 |HMPFP4544 |45 DEGREE ADAPTER 4 X X X X X X
136 |04X1664 1/4"X8'8" HOSE, 1/4" ENDS 1 X X X X X X
137 |04X1856 1/4"X9'8" HOSE, 1/4" ENDS 1 X X X X X X
156 |CSNC12X48 [3/4"X3" NC CAP SCREW, GRD 5 AR X X X X X X
157 |CSNC12X40 |3/4"X2-1/2" NC CAP SCREW, GRD 5 AR X X X X X X

See Pages 38, 40, 42, and 44 for Complete Hose Listings

-20 -




OVERHEAD MAIN FRAME

-21 -



OVERHEAD MAIN FRAME

REF PART NO. DESCRIPTION QTY | 950 |950FD| 917 | 917W | 917FD | 917FDW
1 FLTWAO4 1/4" USS WASHER AR X X X X X X
4 NUTO4NCNYL [1/4" NC NYLON LOCK NUT AR X X X X X X
6 CSNC04X16 |1/4"X1" NC CAP SCREW, GRD 5 AR X X X X X X
11 FLTWAO06 3/8” USS WASHER AR X X X X X X
14 NUTO6NCLK  |3/8” NC LOCK NUT, GRD C AR X X X X X X
49 MIN-E28 HOSE CLAMP 23 X X X X X X
102 |9070 MAIN FRAME WELDMENT 1 X X
102 193286 MAIN FRAME WELDMENT 1 X X X X
103 |92283A 1/4" FORMED BEARING PLATE AR X X X X X X
103 |92284A 3/16” FORMED BEARING PLATE AR X X X X X X
105 |N325349 3.25X60 SLAVE CYLINDER, RIGHT SIDE, LOWER 1 X X
105 |N325277 3.25X48 SLAVE CYLINDER, RIGHT SIDE, LOWER 1 X X X X

1 Valve cap at rod end (use 4A2105 repair Kit)
106 |N353249 3.5X60 MASTER CYLINDER, LEFT SIDE, UPPER 1 X X
106 |N353177 3.5X48 MASTER CYLINDER, LEFT SIDE, UPPER 1 X X X X
2 valve caps, 1 each end (use 4A3105 repair kit)

122 |03PCCHAIN |3/16” PROOF COIL CHAIN, 10 LINKS 2 X X X X X X
125 |615 RETRACT SPRING 2 X X X X X X
130 |HMBFP9086 |O'RING 90 ADAPTER 4 X X X X X X
133 |HFPT4 1/4" FEMALE TEE AR X X X

144 9110 HOSE CLAMP 2 X X X X X X
145 |CSNCO04X24 |1/4"X1-1/2" NC CAP SCREW, GRD 5 AR X X X X X X
146 |2006LC 3/8" HOSE CLAMP AR X X X X X X
147 |FLTWAO3 3/16 USS WASHER AR X X X X X X

See Pages 38, 40, 42, and 44 for Complete Hose Listings

-22 -




OVERHEAD COVER PLATES




OVERHEAD COVER PLATES

REF PART NO. DESCRIPTION QTY 950 | 950FD | 917 917W | 917FD | 917FDW
1 FLTWAO4 1/4" USS WASHER AR X X X X X X
2 LWO04SP 1/4" SPLIT LOCK WASHER AR X X X X X X
5 CSNCO04X10 |1/4"X5/8" NC CAP SCREW, GRD 5 AR X X X X X X
6 CSNCO04X16 1/4"X1" NC CAP SCREW, GRD 5 AR
74 SL1541 RATCHET JACK 1 X X X X X X
102 |9070 MAIN FRAME WELDMENT 1 X X
102 |93286 MAIN FRAME WELDMENT 1 X X X X
106 |N353249 3.5X60 MASTER CYLINDER, LEFT SIDE, UPPER 1 X X

2 Valve caps, 1 each end (use 4A3105 repair Kit)
106 |N353177 3.5X48 MASTER CYLINDER, LEFT SIDE, UPPER 1 X X X X
(use 4A3105 repair kit)
107 93288 COVER PLATE 4 X X X X X X

-24 -




LEG STRUT
RIGHT OR LEFT SIDE

HOUYETS0 40 AvD
ASHId HILIY SIT08 TIV WALHOWL-3H "8
HIY 40 SINA T Q3ITIE %
“HOLIWHL
HI TIATT B0 JFNVEIAH NIBHD ¥
TLIWINGY OHNGHD IAISSIINT §NO
~HLM 340 HYTED 3E8nssY 01 NOIS
-HIl SHIEAE 1I3HM OMINYH LSTCOY R
IS4 OF IMNSSIHG ML L35 CE
"IMPHLSARGY HILH DHISA 34vd T3ATT L

HOILINGLSHI OH1lvEIJ0

J

-25-



LEG STRUT
RIGHT OR LEFT SIDE

REF PART NO. DESCRIPTION QTY | 950 |950FD| 917 | 917W | 917FD | 917FDW
11 FLTWAO06 3/8” USS WASHER AR X X X X X X
14 NUTO6NCLK |3/8" NC LOCK NUT, GRD C AR X X X X X X
19 LWO08SP 1/2" SPLIT LOCK WASHER AR X X X X X X
20 NUTO8SNC 1/2" NC HEX NUT AR X X X X X X
22 CSNCO08X32  |1/2"X2" NC CAP SCREW, GRD 5 AR X X X X X X
34 TL165P TOP LINK, 16" 2 X
40 P772 TOP LINK PIN, 3-5/8" X
42 P791 LYNCH PIN, 7/16" X
45 9027 U-BOLT TO FRAME BRACKET 4 X X
47 9029 U-BOLT, LEG STRUT/ANGLE BRACKET 4 X
68 9047 UHMW BUSHING AR X X X X X X
72 9099 HEAVY ADJ. RAKE FRAME BRACE 2 X X X X X X
73 92206 5-HOLE ADJ. BRACKET 2 X X
73 922994 3-HOLE ADJ. BRACKET 2 X X
75 922993 SINGLE HOLE ADJ. BRACKET 2 X
76 92581C LEG STRUT, RIGHT OR LEFT 2 X X X X X X
115 |91792 LEFT RAKE FRAME WELDMENT 1 X X X X
115R |91793 RIGHT RAKE FRAME WELDMENT 1 X X X X
115 ]|95092 LEFT RAKE FRAME WELDMENT 1 X X
115R 95093 RIGHT RAKE FRAME WELDMENT 1 X X
116 |91790 LEFT SIDE LIFT TUBE, 9 HOLES 1 X X X X
116R |91791 RIGHT SIDE LIFT TUBE, 10 HOLES 1 X X X X
116 |95090 LEFT SIDE LIFT TUBE, 8 HOLES 1 X X
116R |95091 RIGHT SIDE LIFT TUBE, 9 HOLES 1 X X
119 |NIWDEC4X10 [DECAL - OPERATING INSTRUCTIONS 2 X X X X X X
121 |B511ZERK 3/16" DRIVE IN ZERK 4 X X X X X X
122 |O3PCCHAIN ]3/16” PROOF COIL CHAIN, 10 LINKS 2 X X X X X X

-26 -




TONGUE UNIT

-27-



TONGUE UNIT

REF PART NO. DESCRIPTION QTY | 950 |950FD| 917 | 917W | 917FD | 917FDW
2 LW04SP 1/4" SPLIT LOCK WASHER AR X X X X X X
5 CSNC04X10 |1/4"X5/8" NC CAP SCREW, GRD 5 AR X X X X X X
25 CSNC20X96 |5/8X6”" NC CAP SCREW, GRD 5 8 X X X X X X
26 LW10SP 5/8” SPLIT LOCK WASHER 8 X X X X X X
27 NUT10NC 5/8” NC HEX NUT 8 X X X X X X
49 MIN-E28 HOSE CLAMP AR X X X X X X
109 |91796 TOP YOKE TUBE FOR TONGUE 2 X X X X X X
110 91794 LOWER TONGUE MEMBER (917 Models) 1 X X X X

95094 LOWER TONGUE MEMBER (950 Models) 1 X X
111 |91798A HYDRAULIC HOSE HOLDER AR X X X X X X
146 |2006LC 3/8" HOSE CLAMP AR X X X X X X

-28 -




UPPER TONGUE SECTION




UPPER TONGUE SECTION

REF PART NO. DESCRIPTION QTY | 950 |950FD| 917 | 917W | 917FD | 917FDW
2 LW04SP 1/4" SPLIT LOCK WASHER AR X X X X X X
5 CSNC04X10 |1/4"X5/8" NC CAP SCREW, GRD 5 AR X X X X X X
20 NUTOSNCLK |1/2" LOCK NUT AR X X X X X X
42 P791 LYNCH PIN, 7/16 6 X X X X X X
43 P774 TOP LINK PIN 2 X X X X X X
48 9032 U-BOLT, TONGUE CROSS BAR 4 X X X X X X
49 MIN-E28 HOSE CLAMP AR X X X X X X
74 SL1541 RATCHET JACK 1 X X X X X X
102 |93286 MAIN FRAME WELDMENT 1 X X X X
102 |9070 MAIN FRAME WELDMENT 1 X X
108 |9107A TONGUE CROSS BAR 1 X X X X X X
109 91796 TOP YOKE TUBE FOR TONGUE 2 X X X X X X
146 |2006LC 3/8" HOSE CLAMP AR X X X X X

-30 -




LOWER TONGUE UNIT
HITCH and JACK

-31-



LOWER TONGUE UNIT

HITCH and JACK

REF PART NO. DESCRIPTION QTY | 950 |950FD| 917 | 917W | 917FD | 917FDW
11 FLTWAO06 3/8” USS WASHER AR X X X X X X
12 LWO6SP 3/8” SPLIT LOCK WASHER AR X X X X X X
16 CSNCO06X16 |3/8"X1" NC CAP SCREW, GRD 5 AR X X X X X X
25 CSNC10X96 |5/8X6" NC CAP SCREW, GRD 5 8 X X X X X X
26 LW10SP 5/8” SPLIT LOCK WASHER 12 X X X X X X
27 NUT10NC 5/8” NC HEX NUT 12 X X X X X X
28 CSNC10X88 |5/8"X5-1/2" NC CAP SCREW, GRD 5 4 X X X X X X
110 |91794 LOWER TONGUE MEMBER 1 X X X X
110 |95094 TONGUE DRAW BAR MEMBER LOWER 1 X X
111 |91798A HYDRAULIC HOSE HOLDER AR X X X X X X
111B |91798B HYDRAULIC HOSE HOLDER - LONG 1 X X X X X X
112 |91799B BALL HITCH 2-5/16" 1 X X X X X X
113 |91799C CLEVIS STYLE HITCH 1 X X X X X X
114 |82471 TONGUE JACK 1 X X X X X X

See Pages 38, 40, 42, and 44 for Complete Hose Listings

-32 -




STANDARD HYDRAULIC LAYOUT
RIGHT SIDE

-33-



STANDARD HYDRAULIC LAYOUT

RIGHT SIDE
REF PART NO. DESCRIPTION QTY | 950 | 950FD| 917 | 917W | 917FD | 917FDW
6 TYPEF04X12 |HEX WASHER HD, 1/4X3/4 3 X X X X X X
69 92193 LIFT TUBE HYD. CLEVIS 2 X X X X X X
70 N201028 2X8 ASAE HYD.CYLINDER W/PINS 2 X X X X X X
(use SKAR12104A, univ.2" repair kit)

98 9018B 4-HOSE COUPLER 2 X X X X X X
115R 91793 RIGHT RAKE FRAME WELDMENT 1 X X X X
115R |95093 RIGHT RAKE FRAME WELDMENT 1 X X

126 |HMBFP9064 |O'RING TO PIPE X 90 DEGREE ADAPTER 4 X X X X X X
129 |HMPFP4544 |45 DEGREE ADAPTER 4 X X X X X X
134 |04X2272 1/4"X11'10" HOSE, 1/4" ENDS 1 X X X X X X
135 |04X2464 1/4"X12'10" HOSE, 1/4" ENDS 1 X X X X X X
146 |2006LC 3/8 HOSE CLAMP 3 X X X X X X
177 19629 PLASTIC WIRE TIES, 7-1/2" 2 X X X X X X
178 |SMPAN12X06 [#12X3/8 PHILIPS PAN SCREW AR X X X X X X
179 |INTLW10 5/8 INTERNAL LOCK WASHER AR X X X X X X

See Pages 38, 40, 42, and 44 for Complete Hose Listings

-34 -




STANDARD HYDRAULIC LAYOUT
LEFT SIDE

-35-




STANDARD HYDRAULIC LAYOUT

LEFT SIDE
REF PART NO. DESCRIPTION QTY | 950 | 950FD| 917 | 917W | 917FD | 917FDW
6 TYPEF04X12 |HEX WASHER HD, 1/4X3/4 3 X X X X X X
69 92193 LIFT TUBE HYD. CLEVIS 2 X X X X X X
70 N201028 2X8 ASAE HYD.CYLINDER W/PINS 2 X X X X X X
(use SKAR12104A, univ.2" repair kit)

98 9018B 4-HOSE COUPLER 2 X X X X X X
115 91792 LEFT RAKE FRAME WELDMENT 1 X X X X
115 95092 LEFT RAKE FRAME WELDMENT 1 X X

126 |HMBFP9064 |O'RING TO PIPE X 90 DEGREE ADAPTER 4 X X X X X X
129 |HMPFP4544 |45 DEGREE ADAPTER 4 X X X X X X
136 |04X1664 1/4"X8'8" HOSE, 1/4" ENDS 1 X X X X X X
137 |04X1856 1/4"X9'8" HOSE, 1/4" ENDS 1 X X X X X X
146 |2006LC 3/8 HOSE CLAMP 3 X X X X X X
177 19629 PLASTIC WIRE TIES, 7-1/2" 2 X X X X X X
178 |SMPAN12X06 [#12X3/8 PHILIPS PAN SCREW AR X X X X X X
179 |INTLW10 5/8 INTERNAL LOCK WASHER AR X X X X X X

See Pages 38, 40, 42, and 44 for Complete Hose Listings

-36 -




HOSE ROUTING
MODEL 917 and 950 STANDARD HYDRAULICS

SPUT GPIE WDRS T L BEL @ 2504

“apindi By s o
WOLLOE 8L oy
OB Sasol ALy

SRS 1437 8yl ue
HIS LGN =0y Jo

BEE NOLLODS
&if) o Gupsds
LBy O thumn
FRmAAD JS00E
- & BE{) R R
ey e )

T weiRan]
fonnle; pong 1oz
PEpaidan &gy

B BHAI I LAY,

sndemy fag mﬁl\
PSP

¥l szLE

I ] (R
11 MOTRL
L AUE R X
LS
EELF 350

RL=FTNLEIITEY
L] U P
AP L B
RO i |
SEE ff #E0g

i § MOILISOE A35070 NI IHE
ATND SIS0IEN NOUYHLEN T BI04 N30 L TIVILEYE MMOHE 51 3RES 110N

e “Bupidays so) swen jo apisu) au o) panass
T UUNE SR papos AR ZrL  LELOFL B S8S0H taap

rEsRY SPUELEL T LT V6P LT L # Dsoy
SR GTININ L B0 "By a) 2naes

FPUT N S LT ¥ BIE ¥ S50
(o) mpunis 4

il apony

safunysy

LIVEZNE MEpdl Eneepd ARPURIE SALLE | S

ESEEL WD "33 3048

MV G 239

LEST *0g 'T'd

OLLEO0 O AT

OEE/L1G BlE PearLn peg EETT

SIU] TSHEOM OS] jarHN
IR OIS0 Friveld S BVEH SHL NAODO NHL HSHIWH T3Rad 3y DrOTY

. SIE0OH HIINILD L7 SUNOH 34 OSHN0aY I0VHE IWwHS 3H 0L
ANHLE S797 INOEE 3TLENT T ALNG AAYIH BRIEM NOILONGOH LIVE SMMMIDE

WS ERUS TN W LT KD E Telg 050y

M—

| =

1

- I
ﬂr . i ﬂ\
VE
degs pan- (e usym U mog Bl o) . |\
5 PRy
k¥R L 88 AL HEWE L
pas— . i} ok PLd=H EELE T uB_.F
HFZE CZLH dwery weaq HFEZE CELY
BUBED B0OT, -1 SPUT LWL ORE ¥ G EE BEL & BS0H
BB GZI W b S0 dissey) uogry
PR O BUNDES PamADD) ST, |
SPUE Bl B X B BT HIN L B o} B Bams
<Pik GEL # Bsp By of andag A/

e T ———

(s y) Jepughoy sy |\

¥

SOIIMWETAH QU ONYLS
oS

Jutug
{imma) sapando eee
SR
A ST L SPUT L o5 ¥ L BEL i 9804
(P ) DL, g 0H_ D GTI-HEA | #8n
JL-r_ EalEL Of DUndas -
BSOH JO 0L #)

@) gusnh ayy duspn
SIS LHENH ay)
Ly S L0 850
FOBRE WOLLOA
oy Gupds ey

o R pausan

DT T AR
‘RLIR LB Eed
<21 1 Lopese:
fupds pogg gas
papUATGE A
51 BLELS LA,
o
W R
Wiy Ly
SpU3 LS
sDkiEk ¥ SRS L
SELE s
o
Y EEYA
WO P Py
Eo I
JHLE X R

FEL A w0y

-37-



HOSE ROUTING

MODEL 917 and 950 STANDARD HYDRAULICS
Drawing #DD21108, Page 37

REF PART DESCRIPTION ROUTING/FUNCTION
134 |04X2272 |1/4"X11'10" HOSE, 1/4" ENDS RIGHT SIDE, INNER REAR COUPLER TO ROD END PORT WHEEL LIFT CYL
135 |04X2464 |1/4"X12'10" HOSE, 1/4" ENDS RIGHT SIDE OUTER REAR COUPLER TO PISTON PORT WHEEL LIFT CYL
136 |04X1664 |1/4"X8'8" HOSE, 1/4" ENDS LEFT SIDE INNER REAR COUPLER TO ROD END PORT WHEEL LIFT CYL
137 |04X1856 |[1/4"X9'8" HOSE, 1/4" ENDS LEFT SIDE OUTER REAR COUPLER TO PISTON PORT WHEEL LIFT CYL
138 04X1312 |1/4"X6'10" HOSE, 1/4" ENDS RIGHT SIDE FROM RIGHT HFPT4 TEE TO RIGHT REAR OUTER COUPLER
138 |04X1312 |1/4"X6'10" HOSE, 1/4" ENDS LEFT SIDE FROM LEFT HFPT4 TEE TO LEFT REAR OUTER COUPLER
139 |04X1872 |1/4"X9'9" HOSE, 1/4" ENDS RIGHT SIDE FROM LEFT HFPT4 TEE TO RIGHT REAR INNER COUPLER
139 [04X1872 [1/4"X9'9" HOSE, 1/4" ENDS LEFT SIDE FROM RIGHT HFPT4 TEE TO LEFT REAR INNER COUPLER
140 |04X4352 |1/4"X22'8" HOSE, 1/4" & 1/2" ENDS FROM HFPT4 TEE TO TRACTOR VALVE (2 used)
141 |06X4608 |3/8"X24'9" HOSE, 3/8" & 1/2" ENDS PRESSURE HOSE TO TRACTOR VALVE
142 |106X4752 |3/8"X24' HOSE, 3/8" & 1/2" ENDS RETURN HOSE TO TRACTOR VALVE
143 |06X544 3/8"X2'10" HOSE, 3/8" ENDS PISTON PORT SLAVE CYL TO ROD END PORT MASTER CYL

- 38 -




HOSE ROUTING FOR REPHASING CYLINDERS

MODEL 917 WIDE, STANDARD HYDRAULICS

HOLLIEOD 35002 M liHS
AING SZECHHN NOIYHLENT B4 K240 ATIVLLHYG HMOHS 51 3wt 13108
sy fuddag sy sweg jo BpEUaig o) pounoes

Zl =
SFOM LEG HOZ LOZH00 SHV SHLDHS | 350H 050 LES 51 Malh ool SL0n zafiuoyn
BUOELINIAC) Y S028 w0l S9epdi} LINE LS S330N

TN B 56 AR BIE 250 F | L0 # 59501 RN ESEEE I '-1334945 LovsE 2300
; :
| SPUTLZIL T B BT KB LYL 9508 s J6CT ¥0g ''d . ERD0ZO0 0N _DuWIADT
) BA, LOU] 1 SO, L15 "R PRS0 e IARod
SOWRID §Z3-HE | SN BRI of SIS - 1 12¥HN Heq FoNEDA]
EPUT B LFE X LT TP § SS0H
[madidiy) sapun i seeps)
SPUT LL 26 ¥ L biL OLL # BEOH
FPUT L T B s XU TR ESOH
‘apinf Bsoy B Jo L
VeOLLOR Byl o - i (aaana] e eeerg
cIrp SRRy ) BB
B
TR 14T S U ST L REE KL | PUSHE b1 X LG W BECH
IS LEI Ba) o (pesn 2) D41 & vEoH =y SZ3-MIN b RN
B0 WOLLOE Bty o Burong BN
ol o Buurdg .- P S50H |0 0L #a
ey o duiegy ] oy SasoH ay) dwsg
PRIBAED) Dr1S00E S JEE IHDIH 99
- 7 o) LR |t \ BO HIELON 050H
_;mimh_. . I0ENE NOLL0E
uegeary . af Bupds yzemy
ol ygou (es e - } .T.% o W CWE] pauBaa]
P &g _F r STBOCE T U5
1 8llBEl] uBaay ’I “ N u AR iEpy beed
V7 N - . 1 8 unyEy
Jaickepy Bag G d TS LIS 5D By oy o
FriFdadiv ey Sﬂ_ﬂiu.ﬁ EH_HHW_._"__“ deag pauind pepmE AF)
(1 6z1a sy & it Ll ﬂ.."m_mnn._muw o Bl Uy
HFZE £HF duseis woo) B 1 55 #
PRIBAGD DTE00T. b ik B % bk BEL F SN
EE ﬂ_;, CHET) BES-NI B 050 dhusep woory 140
e . o8 SIURY 5 DnZag FaUmAGD IBO0Z. L_J. W FA
o SPUS WL EL X e GES-MIN | 550 {sama) sepuyio saeg Hgd Utes
. nIu.a____. oLkl 6) anaas / =TT )
LELE bEDYY - JILZE ¥ BEAH i)
s SELE E5oH
[ -
W U e, LRl S -
P g P H
SPUS L LB | i ﬁuﬂ“ b
51 1 et |\\\ SHIAHTAM Qe NS g 1
[=edrin) s paagd saep L E LR

¥

Juou-

FEL # 9%a

-39-



HOSE ROUTING FOR REPHASING CYLINDERS

MODEL 917 WIDE, STANDARD HYDRAULICS
Drawing #DD20033, Page 39

REF PART DESCRIPTION ROUTING/FUNCTION
105 |N325349 [3.25 X 60" SLAVE CYLINDER LOWER CYLINDER, RIGHT, 1 VALVE CAP AT ROD END
106 |N353249 |3.5 X 60" MASTER CYLINDER UPPER CYLINDER, LEFT, 2 VALVE CAPS, 1 AT EACH END
134 |04X2272 |1/4"X11'10" HOSE, 1/4" ENDS COUPLER TO RIGHT WHEEL LIFT CYLINDER, ROD END PORT
135 |04X2464 |1/4"X12'10" HOSE, 1/4" ENDS COUPLER TO RIGHT WHEEL LIFT CYLINDER, PISTON PORT
136 |04X1664 |1/4"X8'8" HOSE, 1/4" ENDS COUPLER TO LEFT WHEEL LIFT CYLINDER, ROD END PORT
137 |04X1856 |1/4"X9'8" HOSE, 1/4" ENDS COUPLER TO LEFT WHEEL LIFT CYLINDER, PISTON PORT
138 |04X1520 |1/4"X7'11" HOSE, 1/4" ENDS 1/4" TEE TO COUPLER, WHEEL LIFT, RIGHT SIDE (inside frame)
139 |04X2112 |1/4"X11'HOSE, 1/4" ENDS 1/4" TEE TO COUPLER, WHEEL LIFT, RIGHT SIDE (inside frame)
140 |04X4352 ]1/4"X22'8" HOSE, 1/4" ENDS 1/4" TEE TO TRACTOR (raise and lower rake wheels)
141 |06X4944 |3/8"X25'9" HOSE, 3/8" & 1/2" ENDS PISTON PORT OF MASTER CYLINDER TO TRACTOR
142 |06X4608 |3/8"X24' HOSE, 3/8" & 1/2" ENDS ROD END OF SLAVE CYLINDER TO TRACTOR
143 |06X384 3/8"X2' HOSE, 3/8" ENDS ROD END OF MASTER CYLINDER TO PISTON PORT OF SLAVE CYL
170 |04X1520 |1/4"X7'11" HOSE, 1/4" ENDS 1/4" TEE TO COUPLER, WHEEL LIFT, LEFT SIDE
175 04X2112 |1/4"X11'HOSE, 1/4" ENDS 1/4" TEE TO COUPLER, WHEEL LIFT, LEFT SIDE (inside frame)

-40 -




HOSE ROUTING
MODEL 917 and 950 with FASSE VALVE

NS0 0330710 NI O3ddIHS

ATHD SIS0 N ROUNVELEMT 103 N3dD TINS MAOHS 51 39k SSL0M SN FO0F-SOR000L #5580 58Uty
BOBCEES S0 JiUng) O] S0ED) S EVDEYL LEOUB) IS0 3 O VB paDaLn, JI0ZE00 MEIPAY £330H
ikl BECH Lo _ EFEEE WD “wBi Ty EOVREL 3301
L 1R £6G] *0F ‘O'd . EO0ZC00  ON BuMt.g |
BB QU o)y peay oy juoi4 YT "SHJIOM UDJ] |#HHIN_ SFF DUS0H AE0H S55v S 056416 BUE] B0 B0 3 9npodg
U= POy D Joneny ag g S5y msg
. g b
wyfuy ousmiy "SPUB Lol I T 20k BEOH 524 G BOSREED ke (2) Ir.....ﬂ ﬂ e Mo o s 4o
0T LN B wsai LoLz) A1, afiny sy il el
oy KBE FVSXED | 950 _ {saddn) i#) sudepy Bocy g
() pe0ExLaN WO e FEH il
*, Crimr] e . =
[ s e, LSS, i
..... M S
B, |
5 Y L 0-0
JEAD] ]
W eaeg = 8

L ZL 8josy

apis Yo

(b} prapd i

IR HEL -

B pus poy 1D YN ey wey yfing go

ISIS0H MO 00 SAMOETE MO SLAM ¥o007

SEl # 860H
g B NIEQOTOL AHYESIDAN 38 Avi LI [3LOM

W e B W el sweay eojey 130 2o
T B g sy o apfuy ey eyey g 60

W [Bean
151 w0y Pag P poy Ao sy swes eqey 1yl 5o ol Unesc iaddn) o Jerseyy owm prsipEag 22
wag uoisig 1y 1 PUE PERIIRD ey ewag axey e 40 "l LI 3310 BS00 15 UCHERRBU) 10) S0Oan s 565 S v 10
Wl [Bolss Mo UCHE TR 4 AR R TG £ PaiImIELE BNic S agy pemoiy 1w woys T,

apls Wby
MU PR PO W0 YR By e Ua an

ok g poy (small WD MRS BURY pERpRAD 1)
By jo0ds 7 op weg snssaly

{BEA, 32000 ) ey, 00 7 o aag (HuE ) iy W
Hite] LSk PO ] [SeUp oy 17 10

FEL & =0

-41 -



HOSE ROUTING

MODEL 917 and 950 with FASSE VALVE
Drawing #DD22009, Page 41

REF PART DESCRIPTION ROUTING/FUNCTION
1 06x544 3/8x2'10" HOSE, 3/8" ENDS PISTON PORT, SLAVE CYL, TO ROD PORT OF MASTER CYL
134 |04X2272 |1/4"X11'10" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. ROD END PORT, RIGHT SIDE
135 |04X2464 |1/4"X12'10" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. PISTON PORT, RIGHT SIDE
136 |04X1664 |1/4"X8'8" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. ROD END PORT, LEFT SIDE
137 |04X1856 |1/4"X9'8" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. PISTON PORT, LEFT SIDE
141 |06X4608 |3/8"X24' HOSE, 3/8" & 1/2" ENDS PRESSURE & RETURN HOSE, TRACTOR TO FASSE VALVE (2 USED)
165 |04X800 1/4"X4'2" HOSE, 1/4" ENDS FOR FRAME ANGLE CYLINDERS (4 USED)
C1 04X1728 |1/4"X9' HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. PISTON PORT, LEFT SIDE
Cc2 06X304 3/8"X1'7" HOSE, 1/4" ENDS OVERHEAD FRAME MASTER CYL. (Upper) PISTON PORT
C3 04X1728 |1/4"X9' HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. PISTON PORT, RIGHT SIDE
C4 04X1728 |1/4"X9' HOSE, 1/4" ENDS RAKE FRAME ANGLE CYL. ROD END PORT, LEFT SIDE
C5 04X1824 |1/4"X9'6" HOSE, 1/4" ENDS RAKE FRAME ANGLE CYL. ROD END PORT, RIGHT SIDE
C6 04X1728 |1/4"X9' HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. ROD END PORT, LEFT SIDE
C7 06X800 3/8"X4'2" HOSE, 3/8" ENDS OVERHEAD FRAME SLAVE CYL. (lower) ROD END PORT
C8 04X1728 |1/4"X9' HOSE, 1/4" ENDS RAKE WHEEL LIFT CYL. ROD END PORT, RIGHT SIDE
C9 04X1728 |1/4"X9' HOSE, 1/4" ENDS RAKE FRAME ANGLE CYL. PISTON PORT, LEFT SIDE
C10 |04X1824 |1/4"X9'6" HOSE, 1/4" ENDS RAKE FRAME ANGLE CYL. PISTON PORT, RIGHT SIDE

-42 -




HOSE ROUTING
MODEL 917 WIDE with FASSE VALVE

NOLLISOd 038013 M1 O344HS £ _ajoag
ATMO SZS0JHMN NOWVELLST B0 N340 1104 NMOHS 51 30vH4 (310N BMEA FOOF-S080-00L 35587 salutysy
epedanal xog jeuog o HOeD JemMod GODET00 MEIPFY SajopN
Egp 8504 Log _. E92ER WD “Jalitys T LR
anuhﬂu_aﬁ 4 LBST *bg "[IFd QLIEEQD  'ON Cueoaq
coLs $50M Lo Ui PUI_“SHE0M LOJ] 18N 549 BLtnoy B50H 585V S0IM LhG BUED PHO HEG $OPp0dd
pUs peyd 4 i . dojsen) e, B50H Uog SOLK B50H
By Ezw ) 5P LN GBI ¥ WZ/E S50H 2 X JBIE 909800 Liki (Z) mmu_.w_m PO KA Hogf Uoisid 4D
ST 1N _ by By sy ey
BE BECH .47 X B/ PECSO it bsol {s=ddry) i (¥} Jmdepy Bag ox
(¥) Sa0EX N W J=sEp 1 FrSFNciN
LIS O '2-0

k-0

) N
- .
. n"_ HIOFOEYL SY 3ATYA 355 0L 5350H LOINNDD HENOLSNIMI T ___szh (¥} #PEFxdetig

PISVT g v |

Had pua poy ‘1D 1 IReUM ey B g2

ocpwesoy (SISO NSITY OL SMOBS O SLAN 00T
FREEDH  yoono 0L AMVESIDEN 39 AVW LI IZLON

apis b
o pua oY 10 Ul BRUM BYEY Y07 80

i bod pus poy e} |40 SaRS BLIBLY pESLIBAY [0 ase
(5 anmp oods 7 o pog BLINESRI] FEL § O304

2 N em—
Oy

uad pua poy " : W O Hogd pUB Py

40 W0 uosg |4 ey oy ayey ybng gL - T (anjep, y2eyD) aren ods £ o wod (HugL ] wimay ha

1 (BN WO ussid R by swesy eyey BE 67 Sk : = WO LoSd AD W IBEUM.EEY 187 LD ] P,
Jropp— o pug poy YAD wbuy swesy eyey Wl 5o vog ugiald (wddn] Ko Joey sumss prapesy 7D
ved beymg pg ¥od PUZ POY 14O 8l0Lrg GUIEL ey UE ¥D B CLING JajUSg) UsGg) JO UBRE]|Estl 10y SUGISILIE0 8o B oter 1k
1] [BEU Mg woged KD W @y, ooy B g5 PIRI 31 B Jeuasy pasoiD) yijm usmoy s ﬁﬂ_n._-u_m-_n__.____“m "

-43 -




HOSE ROUTING

MODEL 917-WIDE with FASSE VALVE
Drawing #DD22010, Page 43

REF PART DESCRIPTION ROUTING/FUNCTION
1 06x384 3/8"x2' HOSE, 3/8" ENDS PISTON PORT, SLAVE CYLINDER TO ROD PORT OF MASTER CYL
134 |04X2272 |1/4"X11'10" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYLINDER ROD END PORT, RIGHT SIDE
135 |04X2464 |1/4"X12'10" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYLINDER PISTON PORT, RIGHT SIDE
136 |04X1664 |1/4"X8'8" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYLINDER ROD END PORT, LEFT SIDE
137 ]|04X1856 |1/4"X9'8" HOSE, 1/4" ENDS RAKE WHEEL LIFT CYLINDER PISTON PORT, LEFT SIDE
141 |06X4608 |3/8"X24' HOSE, 3/8" & 1/2" ENDS PRESSURE & RETURN HOSE, TRACTOR TO FASSE VALVE (2 used)
165 |04X800 1/4"X4'2" HOSE, 1/4" ENDS FOR FRAME ANGLE CYLINDERS (4 used)
C1 04X1920 |1/4"X10' HOSE, 1/4" ENDS RAKE WHEEL LIFT CYLINDER PISTON PORT, LEFT SIDE
C2 06X352 3/8"X1'10" HOSE, 3/8" ENDS OVERHEAD FRAME MASTER CYLINDER, PISTON PORT (upper)
C3 04X1920 |1/4"X10' HOSE, 1/4" ENDS RAKE WHEEL LIFT CYLINDER PISTON PORT, RIGHT SIDE
C4 04X1920 |1/4"X10' HOSE, 1/4" ENDS RAKE FRAME ANGLE CYLINDER, ROD END PORT, LEFT SIDE
C5 04X2016 |1/4"X10'6" HOSE, 1/4" ENDS RAKE FRAME ANGLE CYLINDER, ROD END PORT, RIGHT SIDE
C6 04X1920 |1/4"X10' HOSE, 1/4" ENDS RAKE WHEEL LIFT CYLINDER, ROD END PORT, LEFT SIDE
C7 06X800 3/8"X4'2" HOSE, 3/8" ENDS OVERHEAD FRAME SLAVE CYLINDER, ROD END PORT (Lower)
Cc8 04X1920 |1/4"X10' HOSE, 1/4" ENDS RAKE WHEEL LIFT CYLINDER, ROD END PORT, RIGHT SIDE
C9 04X1920 |1/4"X10' HOSE, 1/4" ENDS RAKE FRAME ANGLE CYLINDER, PISTON PORT, LEFT SIDE
C10 |04X2016 [1/4"X10'6" HOSE, 1/4" ENDS RAKE FRAME ANGLE CYLINDER, PISTON PORT, RIGHT SIDE

-44 -




FASSE SET UP — START UP INSTRUCTIONS

1. Note: The Fasse Valve for the Darf Rake is assembled for CLOSED CENTER HYDRAULICS.
See below for installation of the Open Center Dump Valve supplied with the Fasse Valve.
2. Use the accompanying instructions for Fasse Start-up and reference.
3. If the hydraulics are erratic during start-up, AIR is likely the cause. Be sure to thoroughly purge the
complete system.

# 4 Yellow grip #2 Green grip #5 Gray grip
Controls C4 & C9% Controls C2 & C7 Controls C5 & C10

Red Wire 1o
Positive Baltery
n Terminal
Controel Panel
monunting bracket Black Wire fo

Battery Ground

Terminal
#1 Red grip #6 White #3 Blue grip
Controls C1 & C6 Raises and Lowers Controls C3 & C8
both sides
(C1,C6,C3 & C8)

For Open Center Hydraulics, 279-008 Check Valve.
remove Closed Center _[J!“E and Installs in “tank® Pﬂl’t
install Dump valve & solenoid,
attach Green wire, III El

(On end of manifold)

f— -
Open Center Dump valve i
fornished with Fasse Valve.

Opan Conter . o @

R i

NOTE: The caviiy plug (A) and the Open Center
Dump valve & solenoid (B) actually swap places
when creating and open center valve body.

¢

ghten to 5 fuTbs

e ~ZE
' Tighten to 25 ft/lbs HYDRAULIC MULTIPLIERS

Product: Fasse Set-up/Start-up Instructions 700-0805-4005 Nikkel Iron Works, Inc.

|
Drawing No.: Dd22006 P.0. Box 1597 E
Date: 10/Z7/04 ' Shafter; CA 93263 |
Notes: 6 Function control box. Beginning with 2002 production changes i
Scale: 4 | |

-45 -




e

".".m i _.____w“ _..u

S00¥-5080-00.L

- 46 -



1] I B

R I iy
Al [OAE PIACN ACORORRE T H VHD Bl
B {38 HIO (A dld VoL NOSRE NHH
X
E|
"]

TEE-THTE A LAY
Hd WEAOH MEEH
SR TvA JsSv¥A %’ i

@ ‘NAMOHS 10N L
310N

=

/ I.Ilﬂl.l
"t MOaH

@ a3sn -5
1HM/ -4

WIB/NHT—F
518/ LHA—E
NR—F

1Hw -1

LIHCAT GSINHYH dIHLS

woIDanNnd | L | BeE—GSE s
HOLDAMNDD | B Bis-—G5E | @
HOLDINHDD | £ LE6—TET £
WOIOIMNOD | | 12Z—CGE | %
HALCANNGD | 4 oEE-o5T | 9
WOITAMNDT | L BELZ-G0T | ¥
wolcAmwaa | L [ mwe—esz | £
VRl NODS| eI | B oro-T5E £
20 SMENLHMIEHE | B | dO00-152 1
NOWLdISYST0 [ ALD BOAMAN Lakd Th
1517 Sidvd

-47 -



E o L ima| ECN

g81-02¢ ., ol

“BSAMHYH LY
WM HIEANED 440 LN b

eﬁ NAGHS 10N E

H Ml 53U

J1EYI DHINNREE LNd T
SEINEH dr1 B

Ol 230 Tavs-Z 38N 71

-48 -

TRALON

dFOHEd | b HRE-AIC | BT
ESANEYH | L CEE-HIC | oF
S5INEVH | L BOS-BIC | 1L
SSINYYH L GiG—E1C i3

F55Y 300 | ¢ BIE—FIC | 2T |
HINW M0 dd 19M3 | L[| ses—eoc [
NOAGL HeH | 1 rpo-:oc | OF
YOMLNA 110 DN | | pov-roc | B
Bf Jdlk B/M SRINHYH L L/Z-00E | €2
9L AHS UNA didS SO w5 | L {T0-GEE | LE
(B NED WNA diBS DOL Ms | L CC0-GSC | 95
LA 134 AR dIBD DXL M5 L [t bl -1=T] 4
ZEL ME WA diBg 901 B | ¢ CW0-Goz | 2
IG0 O30 WHA JIBS 5al W& | L EOO-ECZ | LD
ZAI LW, NA JIBS SO1 W5 | L | ¥O0-ES2 | 22
T HIYHLE 1 alL 452 3
VEHI-+| DUl OMd O010 Fords Mel | © CHE-GGZ | DL
VOrL—BF GNI 4 Od PRl | © Al-GoE | BF
VIRl N Od M | B DEO-SSE | B
UM O0B010 20Mds Ml | T DD-G5Z | £F
VORLAEE BNT 4 Od PRl | I BO0-G5Z | BF
Mg 9d 4 d¥1-L Ml | &2 Z00-552 L1
33 L 13-¥52 Tl
A¥T NG LOOE 501 WG | 5 TZ0-08Z | KL
T - ) CW-05Z | EF
TG0 WOl EWHiN Jarma L1 | L OW0-Ctz | i
R AL ERET D BSO-ZLZ | DOF
TEhIE) W78 1030 | € DS0—2LE E
0I0/M TINE BE X bL H12 ATod oA | L £50-0EC [
HOLINGW ONSH LWHE | L [t L
£ HAOWIE 3L 3EwD | bE|  EOO—FIE ]
NOIAN EGHSYM | T C-CIT T
[iE[RE W ER z IEZ=ZI1Z r
HONA | T SIZ-ZI1Z T
[EETT -2 T
CECRER FI-212 T
HOLLIHOS 3 LHvd ALD[H3BMNNLEYL] TN

1517 SLHYd




AUNI-0 0512 WIS R0 ASSY (MY

L

‘MEL-0LE SR H HE0N0 AL O
‘B0 SO 'HD LMD MI OO B LSLDHE )

R O
o 0

i

O3dL BL-8L/S M_w STIOH ANINNOW
z

-49 -

wa oar STIDH ANLNNOW
INHE-0 IS 8- {2 T} 375 Lu0d
SNIH-0 5 8- {L ‘d} 3218 Lund
Wb & #OT4 AN Do
I5d BODE JUNSSTHd WNA DO
‘SNOILYIIHI23dS

I wmaHs | L | eoo-siE | 4L

JnouLne | G| @in-geZ | 61

amouwwo | L | Ben-geE | s

JouLns | 5 | Li0-geE | kL

mguewD | L | Ll0-EE | £

A | L | Zib-gez | 2

Ia0M YT L BO0-EL2 Il

MedMeM | b | TE0-OeE | 01

I | 2 [Zr—i% | B

ez | ol B | @

W B¢ X .| 0195508 3s5vd v@a | | BoO-TEE | &

[aEAs) NS Jos0 | & | osp-zez | B

ohld |z | s2z-oE | 6

oHuld | [ esl-oz | T

oHU | Z | ®ai-oiz | ¢

oMLY | + | LEL-OE | 2

oMLY | L | Beo-atz | L

NOILJINOE3] Levd ALD BIEWNN Levd oM
1517 S1dv¥d

oo L3 DR
DLE=63'+0"12'9]
ol -ATezaerEy DLy ™ i
BE=L 'd

NOILYINIIHD DML




FASSE SET UP-START UP INSTRUCTIONS

THE CORRECT START-UP IS THE RESPONSIBILITY OF THE DEALER AND/OR OPERATOR !!
PLEASE FOLLOW THESE INSTRUCTIONS

1. Mount control box on tractor in a location easily accessible for the operator.
Attach RED wire to positive battery lead ------------ Attach Black wire to negative lead.
Connect Control Cable from rake to Control Box cable with threaded coupler.
12-Volt DC Negative Ground Only. Consult Factory for Positive Ground option.

2. Install correct tips on the 2 hydraulic hoses routed down the tongue. Locate hydraulic hose from the
“P” port on the valve. Insert into one of the remote valve couplings. DO NOT INSERT RETURN LINE
AT THIS TIME. Operate the control valve to determine which position it must be in to supply oil to the
pressure hose. You may have a detent that allows the valve to remain in this position, or you may
have to tie the valve handle with a bracket, wire or twine. Return the valve to neutral and install the
return hose in the return coupler.

3. Remove the 1” pins on the rod end of the Frame Angle Cylinders, as well as the angle iron cylinder
safety stop. Swing cylinders out to clear rake frame tab.

4. With the tractor moving operate the Tractor valve control handle to supply oil to the pressure hose.

5. You will likely see the overhead frame begin to move as a rule the right side frame will extend first,
then the left side frame. Until the air is purged from the system this may take place without using
the white “Frame switch in the center of the control panel.

6. Until the system is fully purged, it is possible that any one or all of the 6 functions may cause
the cylinders to extend or retract with the control switches in the neutral position.

7. Operate the 4 remaining switches until the air is completely purged. Extend the rake frame cylinders
fully and re-insert the 1” pins.

8. Check the tractor transmission/hydraulic oil level before completing the start-up. About 4-5 gallons
may be required to replenish the system.

9. On occasion it is necessary to extend and retract the overhead frame 2-3 times in order that the hoses
take a “set” so they will fold as intended.

10. REMEMBER'!! The rake must be moving at anytime you extend or retract the overhead frame.

PURGING THE OVERHEAD FRAME REPHASING CYLINDERS
To properly purge the air from the system, cylinders should be fully extended to the rephasing mode. (You will note
that one side will extend first until the cylinders are fully purged) Hold the cylinders in the fully extended mode for
approximately 30 seconds, retract the cylinders until the air is purged from the system. Make sure tractor RPM is
moderate so the hydraulic pump is at its full capacity. During initial startup the seals may need a few cycles to seat
themselves for a good seal.

PATIENCE is the key and air is the worst enemy. NEVER loosen a fitting to bleed off the system. This can be
dangerous!

-850 -



OPERATING INSTRUCTIONS
FULL HYDRAULIC MODELS

Use with FASSE Valve instructions

Maintain tire pressure: 20 PSI front and rear.

Adjust spring tension to allow crop to rotate raking wheels.

Do not operate raking wheels in the ground.

Install suitable hose couplers on the 3/8” hoses from the valve. Insert in tractor couplers. Lock tractor
remote handle in position so oil is entering at the correct valve “in” port. If your tractor is closed center,
install the closed center adapter furnished with the rake valve.

Remove the two dealer installed safety transport chains-03PCCHAINO8

TO OPEN FROM TRANSPORT POSITION TO RAKING POSITION

1. Operate the FASSE control switch as indicated on the valve decal to raise the raking wheels to the “up” position.

2. Operate the FASSE control switch to open the overhead frame, WHILE MOVING. Pull forward slowly until the
main frame is fully open, then close about 4" to 6.

3. Using the FASSE control switch indicated on the valve decal, adjust the raking wheel frames to the required angle.
4. Level raking frames to the ground by alternately adjusting the main frame to drawbar adjusting links.

5. Operate the FASSE control switch as indicated on the valve decal to lower the raking wheels.

6. Check hydraulic fluid in your tractor. You will likely need to add approx. 4-5 gallons for initial start up.

7. Adjust the raking wheel crop contact (spring tension) by using the supplied rake crank handle and position chain in

slot so the raking wheel will move the crop with minimum or no ground contact. The 2 slots in the chain bracket
allow for 1/2 link adjustment. Replace handle in storage bracket.

NOW YOU ARE READY TO RAKE

TO CLOSE TO TRANSPORT POSITION FROM RAKING POSITION

1. Operate the FASSE control switch as indicated on the valve decal to raise the raking wheels to the “up” position.
2. Return raking frames to straight position.

3. Operate the FASSE control switch to close the overhead frame WHILE MOVING. Pull forward slowly until main
frame if fully closed.

NOW YOU ARE READY TO TRANSPORT

DRIVE CAUTIOUSLY, GIVE ONCOMING AND PASSING TRAFFIC AMPLE ROOM

-51-



OPERATING INSTRUCTIONS

STANDARD & WIDE MODELS

Maintain tire pressure @20 PSI
Adjust spring tension to allow crop to rotate raking wheels.
Do not operate raking wheels in the ground.

STANDARD HYDRAULICS

1. Install suitable hose couplers on the 4 hoses supplied. You will need one double acting valve to
open and close the main frame and one double acting valve for raising and lowering the raking
wheels.

2. Remove the 2 dealer installed 03PCCHAINO8 safety transport chains.

TO OPEN FROM TRANSPORT POSITION TO RAKING POSITION

1. Operate the tractor valve to raise the raking wheels to the “up” position.

2. To open the overhead frame, operate the tractor valve while moving. Pull forward slowly until the
frame is fully open, or to the width suitable for your raking conditions.

3. Use the adjusting links on the raking wheel frames to adjust raking angle as required.

4, Level raking frames to the ground by alternately adjusting the main frame to drawbar adjusting
links.

5. Operate the tractor valve to lower the raking wheels, check each raking wheel for proper crop
contact.

6. Check hydraulic fluid in your tractor. You will need to add approximately 2 gallons for initial start
up.

NOW YOU ARE READY TO RAKE

TO CLOSE TO TRANSPORT POSITION FROM RAKING POSITION

1. Operate the tractor valve to raise raking wheels to the “up” position.
2. Return raking frames to straight position.

3. To close the overhead frame, operate the tractor valve while moving. Pull forward slowly until the
frame is fully closed.

NOW YOU ARE READY TO TRANSPORT

DRIVE CAUTIOUSLY, GIVE ONCOMING AND PASSING TRAFFIC AMPLE ROOM

-52-



-B53 -



PARTS LIST

-54 -



PARTS LIST

-55 -



-56 -



